
www.cedengineering.com 

 
 
 
 
 
  

UV Disinfection Options for 
Wastewater Treatment Plants 
 
 
 
Course No: C08-006 
Credit: 8 PDH 

 
  

 
Raymond Ehrhard, P.E., BCEE 
 
 
  
 

 

 
 
Continuing Education and Development, Inc. 
 
P: (877) 322-5800 
info@cedengineering.com 
 
 
 
 
 



UV Disinfection Options for Wastewater Treatment Plants - C08-006 

This course was adapted from the NYSERDA publication, 
"Evaluation of Ultraviolet (UV) Radiation Disinfection 
Technologies for Wastewater Treatment Plant Effluent", which is in 
the public domain. 



ABSTRACT 

To evaluate the costs and benefits of using UV instead of chlorine for disinfection of wastewater treatment plant 

(WWTP) effluent, the New York State Energy Research and Development Authority, National Grid and the Erie 
[...]
have evolved the ability to repair damage by UV light once the source has been removed.  Three

mechanisms of repair have been established, photoreactivation, nucleotide excision repair (NER), and

recombination repair. All three mechanisms are performed by enzymes and, therefore, are affected by

temperature, pH, and ionic strength (Chan and Killick, 1995).

Photoreactivation is known to occur in most cells, except for certain kinds of bacteria and the connective

tissues of placental mammals (Larson and Berenbaum, 1988).  The reasons for these exceptions are not yet

UV Disinfection Options for Wastewater Treatment Plants - C08-006 

2-11 



understood. Table 2-3 presents a list of some organisms common to wastewater and their tendency to

photoreactivate.

Table 2-3: Photoreactivation in Wastewater Organisms

(taken from Lindenauer and Darby, 1994)

Positive Response No Observable Response

Escherichia coli 

Streptococcus feacalis

Strptomyces

Saccharomyces

Aerobacter

Micrococcus

Erwinia

Proteus

Penicillium

Nuerospora

Fecal Streptococci

Bacteriophage

somatic coliphages

P. Aeruginosa

Clostridium perfringens

Haemophilus influenzae

Diplococcus pnuemoniae

Bacillus subtilis

Micrococcus radiodurans

Photoreactivation occurs in two steps.  First, a photoreactivating enzyme, or DNA/RNA photolyase,

attaches to a pyrimidine dimer on the damaged molecule (Voet and Voet, 1995).  This step does not require

light. Second, light energy is captured by the complex, the DNA/ RNA is repaired, and the enzyme is 

released.  This step is called photolysis, because it requires the energy in light to drive the reaction 

(Lindenauer and Darby, 1994).  The light required for the photolysis step is generally in the wavelength

range of 310 - 490 nm, but differs between organisms. This corresponds to UV-A and the violet-blue

colors, from the visible light range.

Lindenauer and Darby (1994) analyzed correlations between percent photoreactivation and UV

transmittance, suspended solids, turbidity, and initial and surviving organisms.  The strongest correlation

was with the number of surviving organisms.  This may be an indication that at least a portion of what these 

authors are considering photoreactivation is really nothing more than reproduction of the surviving

organisms in the high nutrient, low competition environment of the UV disinfected wastewater.

NER is also called dark repair because, unlike photoreactivation, NER does not require light. In this repair

process, enzymes called UvrABC endonucleases selectively cleave out the damaged portion of DNA in an 

ATP-dependant reaction, and then reconstruct the proper molecule using the complementary strand (Voet

and Voet, 1994).  NER does not apply to RNA, because RNA is single stranded.  The importance of NER

UV Disinfection Options for Wastewater Treatment Plants - C08-006 

2-12 



in the repair of UV damage in humans is apparent due to two rare but severe diseases, Xeroderma

Pigmentosum and Cockayne Syndrome.  Both diseases are characterized by hypersensitivity to UV 

radiation and are caused by an inherited defective NER process. However, experiments conducted by Chan

and Killick (1995) indicates that dark repair may not play as important of a role in microorganisms.

Recombination repair is a post-replication repair mechanism that occurs in the event that damaged DNA

molecules managed to undergo replication despite the pyrimidine dimer (Voet and Voet, 1995). When this

occurs the replication complex must detach from the DNA at the damaged site and reattach at some point

downstream completing the replication of the remainder of the DNA strand. The unaffected,

complementary DNA strand simultaneously undergoes normal replication. At the end of replication, one

daughter DNA molecule will contain a gap opposite the pyrimidine dimer, while the second daughter

molecule forms a normal DNA duplex. In recombination repair, the gap on the damaged molecule is filled 

by exchanging the missing segment of genetic information from the normal sister DNA molecule.  This

results in a gap on the normal molecule, which can be filled in readily by reading the complementary

strand.  The damaged molecule now has an accurate complementary strand and can be repaired through

photoreactivation or NER.  Research on the role of recombination repair in wastewater treatment has not

been published to date. However, since it essentially relies on either of the other two repair mechanisms,

its effects will be included in their measurement.

Safety Concerns with Using UV

Of all the disinfection technologies currently available, UV irradiation is the safest in terms of occupational

hazards (Stover et al., 1986).  No reactive chemicals are involved requiring transport or storage issues

(Stover et al., 1986).  The high voltage power supplies required may pose some issue, especially with

submerged lamp designs, but compliance with normal electrical safety codes should mitigate hazardous 

conditions (TFWD, 1986).

Exposure to dry lamps can produce deleterious health effects.  The National Institute of Occupational

Safety and Health (NIOSH) has set limits to occupational exposure to UV light at a wavelength of 254 nm

(Mann and Cramer, 1992).  Total exposure doses to UV light during the normal eight-hour work day is 

limited to 6 mW-s/cm2.  This dose is 10 to 20 times lower than the doses received by the wastewater flora

and requires less than one-sixth of a second of exposure to a dry lp-li lamp to be exceeded (Mann and

Cramer, 1992).  Submerging a lamp in water, even if it is just a few inches below the surface, will greatly 

reduce the intensity.  Thus, UV reactors should be designed to ensure constant water levels to minimize the 

risk of exposure.

UV Disinfection Options for Wastewater Treatment Plants - C08-006 

2-13 



Moderate exposure of unprotected skin will cause sunburn or erythema, but continued exposure will cause

the skin to blister and bleed (Mann and Cramer, 1992).  Prolonged UV exposure to the eyes may cause 

kerato-conjunctivitis.  This effect has many common names, such as “welder’s flash,” “arc eye,” and “snow

blindness” and is characterized by an inflammation of the eye (Mann and Cramer, 1992).  Although

painful, the damage is not permanent (TFWD, 1986).  Besides kerato-conjunctivitis, over-exposure to the 

eyes may also cause retinal lesions, cataract formation and a chronic yellowing of the lens (Mann and

Cramer, 1992).  Because of the susceptibility of the eyes, protective goggles or face shields should be used

when working with UV systems.

UV Disinfection Options for Wastewater Treatment Plants - C08-006 

2-14 



Section 3 

PROJECT OBJECTIVES

The overall goal of the project was to compare the long-term benefits and costs associated with three 

different UV disinfection technologies at the Southtowns WWTP with respect to chlorination/

dechlorination using pilot-scale treatability testing.  Specific objectives included:

Design, construct and operate a pilot facility consisting of three parallel UV disinfection units to

acquire UV performance data.

Evaluate the long-term (minimum 12-month) performance of the three different UV lamp types at

the Southtowns WWTP with respect to disinfection efficacy, energy use, operating cost and life-

cycle cost. The three lamp types compared in side-by-side testing were low pressure-low

intensity, low pressure-high intensity and medium pressure-high intensity.  UV costs were

compared to installing new chlorination/dechlorination facilities.

Evaluate how UV disinfection performance, associated control requirements, energy use and 

operating costs vary for the three lamp types when treating filtered and unfiltered (secondary

clarifier effluent) wastewater from the Southtowns WWTP.

Compare the environmental impacts of UV technologies and chlorination for WWTP effluent

disinfection.

Develop conceptual design, and associated installation and operating and maintenance costs for

retrofitting a UV disinfection system into the Southtowns WWTP.

Transfer the project results and approaches to other WWTPs in New York State. 

UV Disinfection Options for Wastewater Treatment Plants - C08-006 

3-1 



Section 4 

EXISTING SOUTHTOWNS WWTP FACILITIES AND EFFLUENT WATER QUALITY

The Erie County Southtowns WWTP currently has a treatment rating of 16 million gallons per day (mgd).

The facility treats wastewater using mechanical screens, influent pumping, a Unox system (pure oxygen

activated sludge), bioclarifiers, phosphorus stripping using ferric chloride, sand filters, disinfection and

effluent pumping.  The Southtowns WWTP currently is divided into four treatment modules (4-mgd

capacity), each consisting of one Unox reactor, one bioclarifier and three sand filter units. Each treatment

module operates as a discrete system; therefore, the WWTP essentially operates as four sub-treatment

plants.  Significant wet weather flows are bypassed to an overflow retention facility (ORF).  Solids

handling is accomplished by thickening, polymer conditioning, dewatering (recessed plate filter press), 

incineration and landfilling.

A process schematic and site plan of the existing WWTP are presented on Figures 4-1 and 4-2,

respectively. Raw water passes through mechanical screens as it enters the Southtowns WWTP.  Flows in

excess of the WWTP hydraulic capacity are bypassed to an on-site overflow retention facility (ORF) for 

primary settling and disinfection prior to discharge of overflows to Lake Erie.  The screened wastewater 

flows into the influent wet well where it is pumped into four Unox reactors using three Archimedes-type

screw pumps. Unox is an activated sludge process using pure oxygen.  The treated water flows to four 

bioclarifiers where the mixed liqueur settles.  Clarified water is polished using 12 sand filters. WWTP

effluent water is disinfected and pumped to Lake Erie via an outfall and diffuser. Disinfectant also is

applied upstream and downstream of the ORF.

Over the past 20 years, average influent flows have been approaching the Southtowns WWTP’s treatment

capacity, and the need for upgrading the facility has become clear.  The ECDEP is currently designing an

upgrade that will increase the plant’s treatment and hydraulic capacity to 18 mgd and 42 mgd, respectively.

This will allow the WWTP to meet its treatment requirements for the next 20 years.  The plant upgrade is 

anticipated to be completed within 5 years. 

After the upgrade is complete, the Southtowns WWTP will be capable of handling an influent biochemical

oxygen demand (BOD), suspended solids and phosphorus loadings of 37,200 pounds per day (lb/d), 34,200

lb/day and 780 lb/day, respectively.  The plant upgrade will include conversion of gas chlorination to

sodium hypochlorite; the hypochlorite system will have the capability of applying a chlorination dose of 6

mg/L to a flow of 42 mgd (2,100 lb/d).  A separate system will be capable of delivering 3,750 lb/d of

sodium hypochlorite to disinfect ORF effluent.  A summary of typical current filtered and unfiltered

UV Disinfection Options for Wastewater Treatment Plants - C08-006 

4-1 



A
G

1
8

4
5

8
-1

1
1

6
9

7
1

0
-0

3
1

9
0

4
-S

H

F
IG

U
R

E
4

-1
C

U
R

R
E

N
T

S
O

U
T

H
T

O
W

N
S

W
W

T
P

T
R

E
A

T
M

E
N

T
P

R
O

C
E

S
S

S
C

H
E

M
A

T
IC



effluent wastewater quality is summarized on Table 4-1. It is noteworthy that plant personnel use ferric

chloride for phosphorus removal.  Residual iron from this treatment process may negatively impact UV 

disinfection by absorbing UV light. Data collected for iron, hardness, TSS and other constituents that may 

impact UV disinfection are presented in Section 6. 

Table 4-1: Filtered and Unfiltered Effluent Wastewater Quality at the Southtowns WWTP 

Monthly Average

BOD

(mg/L)

Monthly Average

TSS

(mg/L)

Monthly Average

Effluent Fecal Coliform

(MPN/100 mL)

Filtered

Average 13 16 13

Range 9 – 20 9 – 28 6 – 26 

Unfiltered

Average 19 22 -

Range 12 – 41 13 – 37
-

UV Disinfection Options for Wastewater Treatment Plants - C08-006 

4-2 





Section 5 

PILOT PLANT DESIGN 

A pilot plant was constructed at the Southtowns WWTP to evaluate the three different lamp technologies

with respect to chlorine disinfection.  The pilot plant was constructed in the WWTP Auxiliary Pump Room

with the wastewater feed pumps located in the Filter Tunnel.

The pilot plant included three UV disinfection units representing the lp-li, lp-hi, and mp-hi lamps.  The UV

pilot units used for this project were identified using a pre-selection process.  Equipment proposals were

obtained from the following manufacturers:

Atlantic Ultraviolet Corp., Hauppague, New York – Declined to Submit

Trojan Technologies, Inc., London, Ontario – Submitted Proposal

UV Purification, Inc., Orchard Park, New York – Declined to Submit

Infilco Degremont, Inc., Richmond, Virginia – Submitted Proposal

Calgon Corporation, Pittsburgh, Pennsylvania – Submitted Proposal

Suntech Environmental, Toronto, Ontario –Submitted Proposal

Aquionics, Eringer, Kentucky – Declined to Submit

Ecometrics, Silverdale, Pennsylvania – Declined to Submit

Wedeco/Ideal Horizons, Poultney, Vermont – Submitted Proposal

Ultratech Systems, Inc., Stony Point, New York – Submitted Proposal

Selection of the pilot units was based on the proposal that best met the interests of the project according to

the following criteria: equipment and services included in the proposed fee, availability of pilot units, cost

(rental vs. purchase), lamp configuration, controls and alarms, flow range, cleaning procedures and

maintenance requirements.  The selected UV systems are described as follows.  Selection of these units was

based solely on satisfying the specific project criteria and should not be construed as an endorsement of any

product. No comparative evaluation of UV manufacturers and their equipment was performed during this

project, and no conclusions regarding performance of the UV equipment considered were developed or

assumed.

Low Pressure-Low Intensity System: The Wedeco/Ideal Horizons Model ICH 2X2L was 

purchased. This unit contained four lp-li lamps placed in a stainless steel channel.  The unit had a 

capacity of 70 gpm, and the flow stream was parallel to the lamps.  The quartz sleeves required

manual cleaning.

UV Disinfection Options for Wastewater Treatment Plants - C08-006 

5-1 



Low Pressure-High Intensity System: The Wedeco/Ideal Horizons Model TAK 55 2-1/143 was

purchased. This unit contained four lp-hi lamps placed in a stainless steel channel.  The unit had a 

capacity of 200 gpm, and the flow stream was parallel to the lamps.  The unit was equipped with a 

pneumatic quartz sleeve wiper system.

Medium Pressure-High Intensity System: Suntech Environmental donated an experimental unit

for the duration of pilot testing program.  This unit contained four mp-hi lamps placed in a

stainless steel channel.  The lamp output could be adjusted to change UV dose.  The unit had an

estimated capacity of about 200 gpm, and the flow stream was parallel to the lamps.  The quartz

sleeves required manual cleaning. 

Manufacturer’s information on the UV disinfection systems is included in Appendix B.

Once the suppliers for the UV units were selected, plans and specifications for installing the pilot plant into

the Southtowns WWTP were prepared.  Three construction contractors were invited to submit a bid for

installing the pilot system and one was selected based on cost.  Southtowns WWTP personnel were

instrumental in preparing the area where the pilot plant was installed and in assisting with pilot plant

construction.

The schematic design for the pilot plant is shown on Figure 5-1.  Photographs of the three UV pilot units

are shown on Figures 5-2 through 5-4. Wastewater could be pumped from either the filter or bioclarifier